

TEST CERTIFICATE

PT-24-11-07-02

Product: Adhesive "KIILTO PRO B3 – T1031"

Producer: Kiilto Oy
PO Box 250
33101 TAMPERE, FINLAND

Order: Testing of an adhesive according to EN 204:2016 und EN 205:2016 – Durability Class D3

Test results: Adhesive strength after conditioning sequences required

Conditioning sequence	Test result	Adhesive strength requirement regarding the mean value
1	10,7 N/mm ²	≥ 10 N/mm ²
3	4,2 N/mm ²	≥ 2 N/mm ²
4	10,6 N/mm ²	≥ 8 N/mm ²

The adhesive can be assigned to durability Class D3 according to EN 204:2016.

Test report: 2624197 of 7 November 2024

Dresden, 7 November 2024

i.v. H. H. H.
Head of laboratory



h. h.

Engineer in charge